RISKSEE I\IZQ(L:'Y( Y017 /5014
INSTRUCTIONS

BK1000
BK1005




BIKE RACK
ASSEMBLY
INSTRUCTIONS

]

BASE ENDS BASE STRETCHER

oo

1/4' X 3.5 LAG SCREW 8
1/4" FLAT WASHER

— Jo

1 = — | (

]

RACK ASSEMBLY

1/4" X 2.5" LAG SCREW 4
#10 X 2.5" SCREW

REQUIRED TOOLS
(NOT INCLUDED)
1 -7/16" SOCKET

1 - #2 SQUARE DRIVE BIT REQUIRED FOR [P0
POWER DRILL ASSEMBLY




BIKE RACK
ASSEMBLY
INSTRUCTIONS




BIKE RACK
ASSEMBLY
INSTRUCTIONS




BIKE RACK

ASSEMBLY (c)
INSTRUCTIONS

#aN

TR ® \ oy

SECURE BASE



SPECIFICATIONS

BK1000 - BK1005

- 58.88 (5) STALL BIKE RACK
- 34.88 (3) STALL BIKE RACK

— ~=—2.50 TIRE SPACING

— ~—1.50

[ —
A

23.88 29.50
\ 3.75 - ——13.75

leg——

L 2.50

CONSTRUCTION MATERIALS:

Recycled Plastic

HARDWARE:

Stainless Steel ALL DIMENSIONS ARE SHOWN IN INCHES



	COVER
	Drawing View86

	PG 1
	Drawing View64
	Drawing View75
	Drawing View78
	Drawing View79
	Drawing View87
	Drawing View88
	Drawing View102
	Drawing View104
	Drawing View107

	PG 3(2)
	Drawing View108
	Detail View N (1 : 8)
	Detail View P (1 : 1.5)
	Drawing View111
	Detail View T (1 : 5)
	Drawing View113
	Detail View V (1 : 5)

	PG 3
	Drawing View67
	Detail View N (1 : 8)
	Detail View P (1 : 1.5)
	Drawing View92
	Detail View T (1 : 5)

	PG 4
	Drawing View70
	Detail View R (1 : 4)
	Drawing View94
	Detail View U (1 : 5)

	PAGE 1(2)
	Drawing View96
	Drawing View97
	Drawing View98
	Drawing View99


